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Sample Name: Battery-Box Premium Module
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o iE B
TEST REPORT

Applicant Address

* o Lr
A Battery-Box Premium Module
Sample Name
Al B
=3 LVS
Model
FHR AL I P, T2 o, F A IR ]
Applicant Shenzhen BYD Electronics Co., Ltd.
R 3 b N 3F e =4 NI _

Room 301 of BYD A-4 Building, No.1 Yan’an Road, Kuichong Street, Dapeng New District,
Shenzhen

£ AL HIN P, T2, A PR ]
Manufacture Shenzhen BYD Electronics Co., Ltd.
o R o) BN AW XL HAE LB R EZHE 15 T A-4#) f 301

Room 301 of BYD A-4 Building, No.1 Yan’an Road, Kuichong Street, Dapeng New District,

Manufacture Address
Shenzhen

HRAASHR |AesBEIR
Appearance & Odor |White metal shell

R 77 i A H| AT

Test method and

BAE (X TRARE
38.3
UNITED NATIONS “ Recommendations on the TRANSPORT OF DANGEROUS GOODS”,

EEEW S R AR EF ) ST/SG/AC.10/11/Rev.6/Amend.1,

criterion Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6/Amend.1, 38.3

-~ il

B 2020-05-15 A B 2020-05-15~2020-06-18
Accepted date Test date

KT EH

mEAMN ., BERE. K. 98 | R o

Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush, Forced

W, AR TR,

Test items discharge
ZMRK, ZHEEFeREE(ATRARGYZRNENS KRG EFM)
i ST/SG/AC.L0/11/Rev.6/Amend. 1,383 f k% ﬂ‘z
Cor;(t:llusion The sample has passed the test items of UNITED NATIO
TRANSPORT OF DANGEROUS GOODS”, Man
ST/SG/AC.10/11/Rev.6/Amend.1, 38.3.
LA 45 RACAHAE B A }
HHE The test results are only valid for the test samples submitted t aﬁﬁ@{ﬂ? m =
Remark 2.[AFft UN38.3 K Mt & (45 : 01052000002635-2(E) ). . (0
Attached with UN38.3 test summary (N0.:01052000002635-2(E)) & 5, , 15/
o WA , A
Approver: W [\’v@b Checker: %éﬂwl Appraiser;}% %/%7

3 The lesults in this report are relevant only to the sample(s) tested.
7] ik s

7| AR+ . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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B AR R
The batteries information:

HL o 2K A ) AR 510V
Battery type Lithium ion batteries Nominal Voltage '
i = oy BL M4k Bl
ARER 78.2Ah o e 4kWh
Rated Capacity Total Energy
. .E%FFQ%IJ%E_ 57 6V PRV T L LI 16A
Limited Charge Voltage Standard Charge Current
A B 65A F Bk @
Maximum Charge Current Charge Cut-off Current
=R N
FoR Al % BAmn ek
Standard discharge Current 16A Maximum Discharge 65A
Current
SR R+
N hﬁk & ﬁ‘“th ff’:i/ ) 40V Overall Dimensions | 652mm>299mm>268mm
ischarge Cut-off \Voltage (WD)
N H B g
EIE 7 E 16 PCS ZE 45kg
Cell Quantity Mass
MR E 7
wRER 80Ah LRET C17B
Cell Capacity Cell Model
WO A AT I b T 1 v, A RN F
Manufacturer of cell Shenzhen BYD Electronics Co., Ltd.

7 . The results in this report are relevant only to the sample(s) tested.
5505 AT 4 AR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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.~ RESEE TS o KRER | 4
FE | WRFEAH e ks % e
Stand requirement or the clause number of Test
No. Name of test stan dar q Test result conclusion Remark
1 B =M ﬁﬂ ffT /E % i) UN Manual of Tests and See AH /
Altitude simulation | Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 1 Passed
383ﬁ%‘T1TestT1 PP
5 5 A IR Fa ffT /E FH) UN Manual of Tests and See A /
Thermal test Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 2 Passed
38.3 % T.2 Test T.2 PP
FAHE(AFARSEMERBANS KB | o
3 el FoAx M F A ) UN Manual of Tests and See K /
Vibration Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 3 Passed
38.3 %4 T.3 Test T.3 PP
HEE(XTRREHERAANS KB | o0,
4 e FoAx % F # ) UN Manual of Tests and See At /
Shock Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 4 Passed
38.3 X% T.4 Test T4 PP
oy HAE (X FRBEIERNALS KB | |
g Exil(\e r"rf aﬁis%ort FokE % F # ) UN Manual of Tests and | - [gf 5 At /
circuit Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 5 Passed
38.3 %3 T.5 Test T.5 PP
RAE (X FABGHERMANS KB | oy o
6 ¥E Fo AR VE F M) UN Manual of Tests and See -3 /
Crush Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 6 Passed
38.3 K4 T.6 Test T.6 PP
BAE (A TFABEMERNAENS RE | ‘
7 E T Fn b & F M) UN Manual of Tests and )“[gef‘ / Zf,\%ﬁ /
Owvercharge Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 7 | aoolicable
383mAT7TestT7 PP PP
8 7 | ?FU #‘T /E F ) UN Manual of Tests and See A /
Forced discharge Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 8 Passed
38.3 i%% T.8 Test T.8 PP
MR I IR E: 20°C-25°C; HHLIEE: 45%-75%
Test environment condition Ambient temperature: 20°C-25°C, Ambient humidity: 45%-75%
MR IR B /
Test items
L IR R X % R H 4
Subcontracted test condition DRERE Name Post code /
Subcontracted s B iE
Laboratory Address Tel /
1.7 [ 45 71 7 . The results in this report are relevant only to the sample(s) tested.
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5 & 1 MK T E 4 A = E R
No. Appendix 1 Name of test Altitude simulation
A H B 4 R ) 4 T IR T 11.6kPa FnFRIE IR 2035°C T E A 6h. I E L E
MANTEES K, TBRK. THI. TRE, DRRMIMGRE, I LA 208 0 4
\ ERBFEWITHEEESD THAHATX — R B EN 90% (T4 H IR X5 B 2 i 3
EER | AR )
Requirement | Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
of Standard | temperature 2045°C. Cells and batteries meet this requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
wem kA | DL#SD2H: B —AMEIT R BT A
S;:n |o | bL#=b2#: first cycle in fully charged states;
woths | D3#bat: B HAMEF AT M .
b3#~b4#:. after 25 cycles ending in fully charged states.
MK AT Before MR & After Bl 4w E
R A FEH K et MK 4R
Sample No. WL T E Tr ik Iy Fr# e & | Mass loss (%) ooV Test result
m1(Kg) va(V) m2z(Kg) Va(V) (%)
b1# 44.90 53.2 44.90 53.2 0.00 100.00 0]
b2# 45.05 53.2 45.05 53.2 0.00 100.00 0]
b3# 45.20 53.1 45.20 53.1 0.00 100.00 0]
ba# 45.15 53.1 45.15 53.1 0.00 100.00 0]
A LR V-HER; DMK R-BER; Rk O-TMtE. THA. K. BB, TR K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

SR 51 A LA

7 9 . The results in this report are relevant only to the sample(s) tested.
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5 fifk 2 MK T E 4 AR NER D
No. Appendix 2 Name of test Thermal test
REAR MR A AR BEET 2L 2CTHHED 6h, BHEERDRLSET-40+2°C
TR E D 6ho MR I U B 2 8] Yy A 1] ] R 7 30min. E A 10 K, FR A R
L B A FE IR IR L 20 £ 5°C T A7 AR 24h, RIS M B A N B EEH k. TSR, T
R R, THREATMBE, I BN REBHR e AR E W8 R R THAEM
AT — KB BT A E B 90 % (582 ik A B 1 30 L o 350 3 41 BR A1 )
R K | Test large cells and batteries are to be stored for at least 6 hours at a test temperature equal to 72 +
Requirement | 2°C, followed by storage for at least 6 hours at a test temperature equal to -40 £+ 2°C. The maximum
of Standard | time interval between test temperature extremes is 30 minutes. This procedure is to be repeated 10
times, after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20
+5%). Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.
S;:n Ig\ bl#~b2#: first cycle in fully charged states;
atis | D3#bAE BT EAMETRE S b AR,
b3#~b4#: after 25 cycles ending in fully charged states.
M 77 Before M5 After N
G - - FERE | BEEE ) gpan
Sample No. WL & IF 8 . HL Tr#E W E | Mass loss (%) OCV (%) Test result
ma(Kg) vi(V) m2(Kg) V2(V) °
b1# 44.90 53.2 44.90 52.8 0.00 99.25 0]
b2# 45.05 53.2 45.05 52.8 0.00 99.25 0]
b3# 45.20 53.1 45.20 52.7 0.00 99.25 0]
ba# 45.15 53.1 45.15 52.7 0.00 99.25 0]
Ee L e V-EER; D-fRR; R-BER; FRK; O-RME. AHA. TEE. THRE. TRERX.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

i . The results in this report are relevant only to the sample(s) tested.
5505 AT 4 AR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.

IQTC-QP-18-03-010




MM EBRXBARF O ame

e
CNAS &
000128164 N \l
GUANGZHOU CUSTOMS DISTRICT TECHNOLOGY CENTER

% S
KRS

TESTING
CNAS L2522

it WX AL X o SBIE No:  01052000002635-1(E)
Rk www.iqte.en B4%: 510623
Add: Tower(]IS. No.66 Huacheng Avenue, Zhujiang Xincheng, Tianhe District, Guangzhou, China Date: 2020-06-18
Website: www.iqte.cn Postcode: 510623
Page: 7 of 14
g Mk 3 MRITE 4 ¢ ¥ 3h
No. Appendix 3 Name of test Vibration
Ko BT R A R Bk EiRkare e ®m L, AIE®RHM, MEAL THz fn 200Hz
2 B #2 5 F E B THz B33 15min, = AN EAEE N B MR A L E T NGNS T HE
ZIATI2R, —H#4ks 3h, KB EMAN TEER K., TBRK. THA . TEEK., T
RoAn TG, I B4 AR 06 vl it 25 PR o 20 7 K B 9 B L R R ) T LA S ATIX — R0 AT L Y
90% (584 Ak Bk 2 B R B L B R 3 2 R A )

BTk Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
Re/Fuiren;ent cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
oqutan dard waveform with a logarithmic sweep between 7Hz and 200Hz and back to 7Hz traversed in 15 minutes.

This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting positions of the cell. One of the directions of vibration must be perpendicular to the terminal
face. Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement relating
to voltage is not applicable to test cells and batteries at fully discharged states.

Rem gk A | DU#D2M: S — AMEIR 5 B T L B

S;um lo | bl#=b2#: first cycle in fully charged states;
wntys | D3ADAR: B BAMEI Ak
b3#~b4#: after 25 cycles ending in fully charged states.
X #T Before Mk e After it Tl oo R

HRAY I & }I\jjaf:?os%s jlgezii; Ay

Sample No. WL B IF 5 w0, & W E | TREE Test result
mi1(Kg) va(V) m2(Kg) Va(V) (%) OCV (%)
bl# 44.90 52.8 44.90 52.8 0.00 100.00 O
b2# 45.05 52.8 45.05 52.8 0.00 100.00 0]
b3# 45.20 52.7 45.20 52.7 0.00 100.00 O
b4# 45,15 52.7 45.15 52.7 0.00 100.00 O
e LR V-HEAR; D-#EE; R-BEE; Rk O-TtR. THA. A&, TBE. TR

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

» 3 . The results in this report are relevant only to the sample(s) tested.
RAF9R 5| 3 A S % KR4, Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 fit % 4 MK T E 4 AR o
No. Appendix 4 Name of test Shock
Hhu A A B R R EARREE L, W F A4, BN 150gn &
gn= /(100850 / mass) ¥ BN W E S 5, ko R AL BT IF] 6ms, 4% =AM T3 B by 4 4 5] 3t
HERBAMEIR, £rH 18X, FRBEARBHMANTEER L, LBk, THA. L
R RBOR A TG, BRI o 2 A AR K B B T B v R R D T LA AT I — 1K
BRTHEEN 90% (ZaBERA N RE BT E BRI ) .
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
FrUEZE K | support all mounting surfaces of each test battery. Each small batteries shall be subjected to a half-sine
Requirement | shock of peak acceleration of 150gn or acceleration (gn)= /(100850 / mass) and pulse duration of 6
of Standard | milliseconds. Each cell or battery shall be subjected to three shocks in the positive direction followed
by three shocks in the negative direction of three mutually perpendicular mounting positions of the cell
or battery for a total of 18 shocks. Cells and batteries meet this requirement if there is no mass loss, no
leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.(NOTE: Mass is expressed in kilograms)
Rem gk A | DUESD2M: 5 — MBI 5 B T L B
S;um lo | bl#=b2#: first cycle in fully charged states;
ntys | D3ADAR: BT BAMEI A
b3#~b4#: after 25 cycles ending in fully charged states.
‘ MK HT Before M JE After Tl 4w E
R REH K  ecidual MR 2R
Sample No. B & gl i B R & FEEIE | Mass loss (%) Test result
ma(Kg) vi(v) ma(Kg) V2(V) OCV (%)
b1# 44.90 52.8 44.90 52.8 0.00 100.00 @)
h2# 45.05 52.8 45.05 52.8 0.00 100.00 @)
h3# 45.20 52.7 45.20 52.7 0.00 100.00 @)
ba# 45.15 52.7 45.15 52.7 0.00 100.00 @)
Eo LR VR DK REBER; FEX; O-RME. THA. AME. THE. BRX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

» 3 . The results in this report are relevant only to the sample(s) tested.
SAFAR A3 AT 4 KR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5
No.

%5 MK T E 4 A ohE 48 B
Appendix 5 Name of test External short circuit

R B K
Requirement of
Standard

R AR I v, St 2P o 41 B9 D R A 5THMCJE, FE STHMC T M 4 4 % Kb i
ANT0.1Q BB F M, YA TR E B E 5T CE 4L E D 1h, KEEENIT,
BB A B M 4L 6h A AR, bR AN RIRE N A 170°C, FFHRB)E
6h 9B AR R R A T B

The cell or battery to be tested shall be temperature stabilized so that its external case temperature
reaches 5744°C and then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 5744 °C. This short circuit condition is continued for at
least one hour after the cell or battery external case temperature has returned to 5744°C. The cell or
battery must be observed for a further six hours for the test to be concluded. Cells and batteries meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly, no
rupture and no fire within six hours of this test.

RO

Sample status

bl#~b2#: % —/ANMEI T A 7 W

b1#~b2#:. first cycle in fully charged states;

b3#~ba#: &+ A NMEFX T TENE N,
b3#~b4#:. after 25 cycles ending in fully charged states.

AR R R R R MR 2R it
Sample No. Max External Temperature(C) Test result Remark
b1# 58.3 0 /
b2# 56.2 0 /
b3# 56.5 O /
ba# 59.8 0 /
E: DR, RBE; F-RK; O-TMk. THE. Tk,

Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

590251 AR AL 4

i . The results in this report are relevant only to the sample(s) tested.
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75 % 6 MR TR E 4 HrE

No. Appendix 6 Name of test Crush
(ERTHRAER, K&, ER/dpEufEdE/NT 18mm W EAEL ) .
Ko R TR ERNTFEZEGE, FEHERGT WA, EF - EME EHEE XS
Jy 15emfs, HrEFFEHAT, HEIHIAUT MK —AARE S
()7 fm 9 77 & 3k 2| 1340.78KN;
(b) e ot By L 5 T P 2 /b 100 = AR Bk
()W & &3k JR 44 B Z 8 50 % s L ko
PRAE T B 4% % v o oL M\ 5 E B — T e PR o 1w AR T R B A T AE R T AE o R AR L B K
EQMERENT WEE, B8R A M —RFERR,

ERER I F B e 2B B 2R R AN B RE R AB AT 170°C, 3F AR R B T AR AR IR B 6 /NET P AL

Requirement

Tk, RHE, TR K.

Sample status

of Standard |Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 in
diameter): A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached.
(a)The applied force reaches 130.78kN;
(b)The voltage of the cell drops by at least 100mV;or
(c)The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by at least 100mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.
Each test cell or component cell is to be subjected to one crush only. Cells and component cells meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly and
no fire during the test and within six hours after this test.
C1#~C5#: % —MEIF 50%Hy € 2 & . %

FEREOR A |C1#~C5#:  first cycle at 50% of the design rated capacity of cell.

C6#~C10#: % — -+ f/MEF 50%h #lE A &t %,
C6#~CL10#: after 25 cycles at 50% of the design rated capacity of cell.

pope |(FERERBER gppe| gn | pppge |FERERBEE pope | 40
Max External Test result | Remark Max External Test result| Remark
Sample NO. | Temperature(‘C) Sample NO. | temperature(‘C)
Cl# 225 0] / Co# 214 (@] /
C2# 22.3 0] / CT# 209 (@] /
C3# 224 (@] / C8# 21.0 (@] /
Ca# 21.4 (0] / Co# 21.4 (0] /
Ch# 21.3 (0] / cl10o# 21.9 (0] /
E: D-fER; R-BH; F-Rk; O-Lffk. TR, Tk,

Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

i . The results in this report are relevant only to the sample(s) tested.

FoR o3| i AU H) AdR4F . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 Mt 7 MK T E 4 AR HE R
No. Appendix 7 Name of test Overcharge
TEERLAEFEHRNNRAELEREERNOAE, RRORAEENH T
(a) &R DA 7 oo JE o KT 18V B, X3 By 5 /)N HL RS2 AL o 41 R K 70 L WL JE B T
R 22V A PR
(b) F2E B AW 7w o AT 18V B, X0 By 5 /N R B2 i A 70 L LR Y 1.2 15
B H 7O AL PR R E TR 24h, RIS B T K PR AR AR TR B
Rk E R The charge current shall be twice the manufacturer's recommended maximum continuous charge
Requi ) current. The minimum voltage of the test shall be as follows:
equirement ; ; -
of Standard (a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire within seven
days of the test.
FRRE |
Sample status
AR R IRREE S ik
Sample No. Test result Remark
/ /
/ / ‘ > ) \
KZERLER EET%%E%%E\ %%i?ﬁ%ﬂiﬂ
2 B A B L 2 BB — W R
4, RFEHEAATRBREESR,
/ / Batteries or single cell batteries not
equipped with battery overcharge protection
/ / that are designed for use only as a
component in another battery or in
/ / equipment, which affords such protection,
are not subject to the requirements of this
test.
/ /
/ /
E: DK RBR; FRX; O-TMER, BHR. LK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

i . The results in this report are relevant only to the sample(s) tested.

5505 AT 4 AR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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No. Appendix 8 Name of test Forced discharge
BRI R B T R L R E PR T 5 12V Y H R R R, R AT TH S S
E Y B K R L A TR B, R BT B R AR B T RN R R AR
A%
kT & Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
R U= 32 X D.C. power supply at an initial current equal to the maximum discharge current specified by the
equirement e . . . o
of Standard manufacturer. The specified discharge current is to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for a time
interval (in hours) equal to its rated capacity divided by the initial test current (in Ampere).Primary
or rechargeable cells meet this requirement if there is no disassembly and no fire within seven days
of the test.
pagps | CLLA-C20#: 5 — AN 52 & by 5
S;:n I: C11#~C204#: first cycle in fully discharged states;
s C21#~C30#: %~ +ANMER RAM LW E .
C21#~C30#: after 25 cycles in fully discharged states.
A A MK 2 R ik A R MR 45 & ik
Sample No. Test result Remark Sample No. Test result Remark
Cli# 0 / C21# 0] /
Clz# 0 / C22# 0 /
Cl3# ] / C23# 0 /
Cl4# ] / C244# O /
C15# 0 / C25# 0 /
Cle# 0 / C26# 0 /
Cl7# 0 / C27# 0 /
cist ] / C28t# 0 /
Cl19# 0 / C29# 0 /
C20# 0 / C30# 0 /

E: DM R-BH; FRK; O-TMK. RHHE. BEK.
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

[ 45 71 7 . The results in this report are relevant only to the sample(s) tested.
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Photo of the sample

H, ¥ 5 &, ¥ /Battery and Cell

rBatlery—Box Premium Module \
Model: LVS @

Battery designation: IFpP/47/174/122/16S/M/-20+50/90
Nominal voltage: 51.2V

Voltage range: 40~-57 6V

Max. continuous current: 65A

Battery type: LiFeP O«

Usable energy: 4kWh

Rated capacity: 78.2Ah

Operating temperature: -10°C~50°C

Protective Class: | -
IP class: IP55

MADE IN CHINA

J

1. RARE 2 R ALxE R AR5 7 . The results in this report are relevant only to the sample(s) tested.
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Statement
LARE TR R £ AT TR
The test report is invalid without the official stamp of IQTC.
2 AR{ETMEAN, FREARERALEL THK.
The test report is invalid without the signatures of Approver, Checker and Appraiser.
BAMERB LR, AEALREFHARE, THBIMEH KR L.
The test report is invalid if altered. Nobody is allowed to photocopy or partly photocopy this report

without written permission of 1QTC.
4.7 P Sb IR A SERRGERE B ROBERE, HPPRIE W AR B A AR DA RE B AR T, U AR I B R
AT K T

The client should provide samples and relevant data, at the same time, they should guarantee the

consistence of the product’s name they declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
sk ifiEE AR, NTREREZERTARA MR EAMAESE.
Obijection to the test report must be submitted to IQTC within 15 days
6. A I A U A BT
The test report is valid for the tested samples only.
TRt JCARE)S MTAFREALE LS CL02 5 (RIHRFMELRE)
Inspection Address: Room C102, No.1 Nanxiangzhi Road, Science City, Guangzhou, Guangdong,
China (Light Industry Testing Laboratory in Science City)
. 3% (Tel): 020-38669019

v, ¥ #F 47 (E-mail); itl@igtc.cn

* oxox x 4p A Endof report * * x *
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